Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 432.7 SM

Delfine Vatenzuaia Tejerfa, Yeracruz, Veracruz
C.P 91697 MEXICO

{52) 229939 1100 el

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13080496 115
Date / Dia: October 24, 2013

Cuslomar ! Cliente: PLE_SA ANAHUAC Y CIAS. S.A. DE C.V. Customer s Order llem / Orden Cliente - Hem: Customer's Referance / Ref. del Cliente:  {Manufacturer's Warks Order N° f Confirmacion de Venta:
‘ NIA 16185 204660/01

Manufacturing Process / Proceso de Manufaciura: Product Type / Tipo de Preducto: Surface / Superficie:
: SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification f Nommas © Especificaciones: Sieel Grade [ Grado de acero: Ends / Extremos:

API 5L EDAS/JULY 2913 B/X42-1245/1.2%0 PSL1 . NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedute / Cédula; t.ength / Longitud: Cuantity / Cantidad: 270 Pcs/Pz Nominal Weight / Peso Nominal:

2.875 X 0.203 INCH SCH 040 / W.C 5TD 19.69/ 21,33 FT 5702.822 FT 34592.762 EB 5.80 LBIFT

T3 X 5.2 Mt 6.00 / .50 MTS 1738.220 MTS 15691.000 KG §.63 KGIM

Specimen condition Specimen dimensions Test Y.S. U.T.5. NELVAR Elongation / Alargamiento
Heat N* | Sample N° ; Condicidn de la probeta Dimensiones de la probeta temp Eul .50 %. Req.
Colada N°| Muestra N®! Ls Sc {Type| O Size Area Temp. |Min: 290 Min: 415 Reg. Max. Lo Min. Cbt.
Tipo Tamaho Seccidn | ensayoe |Max: ~ Max: — -
mm mm2 °C [[iGE MPa in % %
6816 72363 B AM Ss L 19.11 X 05.14 E?é-‘gﬂ RT 350 504 0,69 2 214 37.0
AM: As manufactured / Segin proceso de fabricacion Ls: Location of sample / Ubicagion de la muestra Orl: Orientation ! Qrienlacidn ' Sc: Specimen candition f Condicién de la protela
B: Body / Cusrpo Max: Maximum / Maximo Reg. Max: Required maximum / Maximo requerido $s: Strip spaciman / Muestra rectangular
. jL: Longiludinal / Lorgitudinal ‘Min: Minimum 7 Minimo Reg: Required / Requerido U.T.8: Ultimate lensile sirength / Resistencia
Lo: inittal length / Longitud inicial . _Obt: Cbtained { Obtenido . RT: Room lemperature [ Temperaiura ambients - ¥.S: Yield strength / Fluencia

Il

Campasition % / Composicion %
: : X100 % 1000 X 40000 X 100
: CiMn| Si{M ] Cr P s v Ne | Ni { Cu] & | M Ti’| As B | Ca N |Col. 1|Cal 2| Col, 3

H Max 20 {120 -- 15 { 40 | 30 | 30 | 80 - [ 4007 400 | - | - - - - - - 15 | 100] 6
: Min - 29 | 10 -1 - B - - - - - - - -1 - - - - - -
k Heat N* -|-Sample N* [P Max | 28 120 ~ 16 {40 f .30-% 30 | 80 = 400 | 400| -~ - b - - - - 15 1 100) &
' Colada N° | Muestra N® Min ~ | 291 10 - - - ~ | - - - - w ] e - - 1 - - - - -] -
m_nélaw - 00001 H 18 77| 221061 7 V'8 -2 141 30 | 84 6 21 324 1 17 | 58 | 0.5 {19.3] 0.2
6816 72363 P 17 Wl Aaryiz2 ) 7 5] 1.6 0. b0 | 30 )] 78 6 200 042910 19 [ 58 0 31941 0
This cerlilicale Is issusd by & compuiarized system and it is valid wilh electronic signature. On ihe orginal cerlilicats the {rade-mark grean calored Wcﬂdu se enite mediante sislema computarizada y es validade con firma electrénica.  El cerlificado original posee impreso st logo
"Tenaris” is slamped. In case tha owner of the original ceriificale would release a copy of it, he must gllssl its conformity 1o Lhe original cne'taking . ’ Tenaris color verds. En caso de que el poseedor dél cerificado enlreguana copia, debard garanlizlar_la canformidad can el ariginal hatiéndese
upon himself the responsibifty for any unlzwiul ar not allawed use. Any alteration and/or falsification-will be subjected to Lhe law. : - Jresponsable por cualquisr usoilegai o Cuslqulsr idn ylo falsificacién estard sujela a fa ley.-

FOR03171



CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

MNumber / Nimera:

13080486

Page / Pagina:

215

Tubos de Acero de Midxico, S.A.

Carret. vigtica Veracruz Km 433.7 SN
Delfine Valenzuela Tejeria, Veracruz, Ve
C.B 21697 MEXICO

{02) 225 989 1100 tel

(52) 229 989 1600 fax

Date f Dia: October 24, 2093

Customer / Clients; PLESA ANAHUAC Y CIAS. S.A.DEC.V.

Customer’s Order llem / Orden Cliente - ltem;

Gustomer’s Refarence ! Ref. del Cliente:

Manufacturer's Works Order N° / Confirmacidn de Venta:

AP 5L ED4SAULY 2013

B(42-1.245/.290 PSL1

NIA 16185 204660/01
Manufactiring Process / Praceso de Manufactura; Product Type / Tipo de Producta: Surface / Suparficie:
SEAMLESS HOT ROLLED LINE PIPE SEARLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA |conpuccion SIN COSTURA BARNIZADO
Standard or Specification / Normas o Espesificaciones: Steel Grade [ Grado de acero: Ends / Extremos:

MORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones:

2.875 X 0.203 INCH

73 X 6.2 MM

Schedule / Cédula:
SCH 040/ W.C 5TD

Length / Longilud:
19.69721.33 FT
6.00 f B.50 MITS

5702822 FT
1738.220 MTS

Quantity f Cantidad: 270 Pcs/Pz

34592.762 LB
15691.000 KG

MNaminal Welght / Pesc Nominal:
5.80 LB/FT
8.63 KG/M

- CHEMICAL COMPOSITION / COMPOSICION QUIMICA

Composition % / Campasicién %
X100 x 000 X 10000 X100
Clwn]SiiM[Crj P] S|V NbjNJCu[sn]m ] TN[Asf B Ca] N [CollGCol 2ol 3

, ;

H Max | 28 120 — § 16 | 40 J 30 J 30 { 80 | — [av0|400] = | = ~ | = - | =1 -] 15110 ©

Min | - J 2 |10f -] =~ 1|~} -1 -1 -1 ~1-~1-1-1~-1-1-<-1=

Heat N° [ Sample N° [P Max | 28 1120 — | 15 | 40 f 30 § 30 { 80 | - Jao0[400] - | =] =1 =] =1 <1 =175 |1e0| ©
Colada N° | Muestra N°® Min - f 29| 10 - - - - - - p - - - - - — | .- - = =
6816 o364 B 61751 26]11] 7] 617l oJolm|[ Tl ermlol o= o liesl o

Cok, 4: SUMA Nb+V+Ti
Cot. 2: SUMA Mo+Cr+N+Cu+V

Cal. 3: SUMA Nb+V

H

: Heat / Colada

Max: Maximum / Maxime

" P: Product / Producio

Min: Minfrmum / Minimo

HROUGH WALL HARDNESS

Required values

Individuals / individuales

Average / Promedio

Hardness type/Tipo de dureza:HRC

Valores requeridos Min:= | Max: 220 | Var - Min:— | Maxi— [ Van-
Heat N° Sample N° Specimen condition Quad. Scale MW
Colada N° Muestra N° s ' Sc Escala T 1. 2 3 ] Ao
Ge16 - 72363 B AW 7 HREWY TGE [ 765 ] 768 | 6.8
6816 72364 B AM 1 HREBW . 755 | 757 1 768 | ‘ven

AM: As manufactured / Seqin process de fabricacién

Avg: Average / PFromedio

Ls: Localion of sample / Ubicacion de la muesira

Max: Maximum / Maximo

MW: Middle wall / Centro
‘Cuad: Quadrant / Cuadranie

. Mar: Variaticn / Variacion

This cerlificate is issued by a compulerized system and 118 valid wilh eleclronic signature. On e original certificate the irade-mark green colored
“Tenaris” Is stamped. In case the owner of the origingl certificate would refease a copy of it, he must attest s cenformily to the original ane taking

upon himself the espansibility for any uslawful or not allowed use. Any alteration and/er falsification will be subjected to the law,

Esie certificadn se emite mediante sistema computarizado y és velidado” con firma elecironica.  El cerliicadon onginal posee impresc el laga
Tenaris colar varde. En caso de que ) poseedor de! certfficado- enlregiié, una copla, debera garantizar la conforrmidad con el original haciéndose

respansable pos cualouier usa ilegal ¢ indebido. Cualquier altaracion yio falsificacton estaré sujeta a laloy.

FOR03171




Tubos de Acera de México, 5.A,

: i Carret. México Veracruz Km 433.7 SN

i o Delfino Valenzuela Tejeria, Veracruz, Veraorz
C.R. 91697 MEXICO

(52) 222 989 11006 tel

(52) 229 989 1600 Tax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13080436 3/5
Date f Dia: October 24, 2013
Gustomer f Cliente: PLEEA AMNAHUAC Y CIAS. S.A. DEC.V. Customer s Order liem  Orden Cliente - fem: Customer’s Reference / Ref. del Chente:  [Manufaclurer’s Works Order N° / Confirmacian de Venta:
NIA 16185 204660/01

Manufacturing Process / Proceso de Manufactura: Praduct Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
hLAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA " |BARNIZADO

Standard or Specification / Normas ¢ Especificaciones: . Steel Grade 7 Grado de acers: Ends / Extremos:

AP] 5L EDAS/JULY 2013 B/X42-1.245/1L290 PSLT NORMAL BEVEL

BISELADO NORMAL,

Pimensions / Dimensiones: Schedule / Cédula: l.ength / Longitud: Cuantity f Centidad: 270 PosiPz Neminal Weight / Peso Mominal:
2.875 X 0.203 INCH SCH 040/ W.C STD 19.69 / 21.33 FT 5702.822 FT 34592.762 LB 5.80 LBIFT

73 X 5.2 M 6.00/6.50 MTS 1738.220 MTS 15691.000 KG 8.63 KGIM

" THROUGH WALL HARDNESS ] DUREZA EN EL ESPESOR

Sc: Specimen condition f Condicién de la probeta. B I

[E.- Body / Cuerpo Min: Minimum / Minimo

L . :FLATTENING TEST / ENSAYO DE APLASTAMIEN

Standard ! Norma:
Heat N* { Sample N* Result
Colada N* § Muastra N° Resuitade
6816 72364 Good / Bucno

YDROSTATIC.

Pressure / Presidn Titme { Tiempa Results / Resiiltado
Unit / Unidad. Value / Valor Seconds / Segundas
mpa - 20.5 5 Salisfactory / Satisfacliorio:

Esle certificade sa emite sislema computanizade y lidado confirme eleclrénics.  El certilicado original posee impresa £1logo
[Tenaris colar verde. En caso de que el poseedar d_el'ceni‘ﬁcado 'en_lr'egue una copla, debera garantizar la confermidad can el origing] haciéndose
rasponsable por cuslquier Uso flegal o Indablto. Cualquler alisratian ylo falsificacion asterd sujela a ia-ley:

This certificate is issued by a compulerized system and T 5 vald wilh slectiome signaiure. O the original cerificate lhe trade-mark green colored
"Tenaris" is stamped. In case the awner of the original cerlificale would release a copy of it, he must atlest its confarmity ta the ariginal one taking
upon himsalf the respnnsibi\il! for any untawful o not allowed use. Any alteration andfor faisification will ba subjzcled 10.the law.




Tubos de Acero de México, S.A.
LCarret. México Veracruz Im 433.7 5
Deliine Valenzuela Tejeria, Veracruz, Veracruz
C.F 91697 MEXICO
{52) 229 989 1100 tel
. (52 229 989 1500 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimera: Page / Pagina:

CERTIFICADO DE PRUEBAS EN FABRICA 13080496 415
. Date / Dia: October 24, 2013
Customer { Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. : Customer’s Order item / Orden Cliente - ltem: Customer's Reference / Ref. de! Cliente: - |Manuiacturer s Works Order M= 7 Confirmacion de Venta:
NIA 16185 204660/01
Manufacturing Process / Proceso de Manufactura: Praduct Type f Tipo de Producio: Suriace / Superficie:
SEAMLESS HOT ROLLED ' LINE PIPE SEAMLESS VARNISHED
LAMINADQ EM CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Slandard or Specification / Normas o Especificaciones: : Stesl Grade / Grado de acero: . Ends / Extremos:
AP 5L EDQSIIULY 2613 BrA42-1245/1.290 PSLA INORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule f Cédula: Lengih / Longitud: Quantity / Cantidad: 270 Pes/Pz Nominal Weight / Peso Nominal:
2.873 X 0.203 INCH SCH 040/ W.C STD 19.69/ 2133 FT 5702.822 FT 34592762 LB 5.80 LBIFT
73X 52MM 6.00/ 8.50 MTS 1738,220 MTS 15691.000 KG B.63 KGiM

"HEAT TREATMENT

'RATAMIENTO/'TERMICO -

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat treaiment pracess / Medio de enfriamento del tratamiento férmico: nia
Termnperature Scale / Escala de Temperatura: nia

Type
Tipo

As Relled

~ SUPPLEMENTARY. INFORMATION / INFORMACION SUPLEMENTARI

Supplementary Information
Informacién Suplamentaria

Menuiactured by TenarisTamsa |

Sieel making process:

Etectric Arc Fumnace-Ladte Fumnace-Continuous Casling Machine.
Fully Kifled Steel

Material free from Mercury contamination

Mol repaired by welding

Mon dastructive teet. Satistactory

Inspection method

. - EMI - FLVI - MPI -

. MATERIAL ACCORDING TO MACE MRO75/ ISO 15156-2, 2009 AND NACE MRQ103, 2010 ONLY FOR HARDNESS

22 HRC. MAX.
Tamsa Ref: 458681
AP 5L ED450ULY 2013, ASTM A106/11, ASTM A53/12, ASME SA106/2010

Fabricado per TenarisTamsa

Fabricacién del acero: X

Horno de Arco Eléctrico-Horno de Afinacion-Maquina de Colada Conlinua.

Acera calmade con aluminic '

Material libre de contaminacian de Mercurio

No reparado por soldadura

" |Gentrel no desiructive. Saiisfactoria

Msiodo de inspeccion .

.~ EMI.- FLvi - MPI - o .
MATERIAL DE ACUERDO A NACE MRO175/1SQ 151 56-2, 2009 Y NACE MR0'03, 2010 SOLC DLREZA MAX. 22 .
HRC o

Tamsa Ref: 458681 :

AP 5L ED45/JULY 2013, ASTM A106/11, ASTM A53112, ASME SA106/2010

[ This cerlificate is Issued by 8 <ompulerized system and it Is valid with slectronic signature. ©n the original cerlificate the trade-mark green colored
"Tenaris” is slampsd. In case the owmer of the original cerificala would release a copy of it, he must attesl its conformiiy 1o 1he original one taking

Esie ca_Tﬁcadn S€ Amite medante sisiama campularizado y es validade con firma elecltrénica,  El cerlilicado onginal posee impreso el lago
Tenaris eolor verde. En caso de que el p for del cerlificads” enty una'copia, deberd garantizar fa conformidad con el arigina! haciéndose

upon himself lhe raspansibility for any unk of not allawed use. Any akeration and/er falsification will ba sublacted {o:1he law.

por fer uso llegal o indebido. Cualquier slteracidn Yo falsificacion estara sujeta & ia ley.

FORO03171



Tubos de Acero de México, 5.A.

Carret. México Veracruz lKm 433.7 51

Deifino Valenzuela Tejeria, Veracruz, Veracruz
C.R 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 983 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13080496 515
: Date / Dia: October 24, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Qrder ltem / Orden Clients - item: Customer's Reference / Fef. del Gliente: | IManulactarer s Works Order N” f Canfirmacién de Venta:
NIA : 16185 204650/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipa de Producto: Surface / Superficie;
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EM CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADQ
Standard or Specification / Narmas o Especificaciones: ) Stee! Grade / Grado de acero: Ends / Extremos:
AP| 5L ED45/JULY 20153 ) BIX42-1 245/1290 PSL{ NORMAL BEVEL
- : BISELADO NORMAL,
Cimensions / Dimensicnes: _|Schedule { Céduia: Length / Longitud: Cuantity / Cantidad: 270 Pcs/Pz Naminal Weight / Pesa Nominai:
2.875 X 0.203 INCH 5CH 040/ W.C 3TD 19.69 1 21.33 FT 5702.822 FT 34592.762 LB 5.80 LB/FT
73 X 5.2 MM 6.00 { 6.50 MTS 1738.220 MITS - 15691000 KG 8.63 KG/M

"‘

Heat N® Quantity Length Weight
Colada N* Cantidad Longitud Peaso
(Pleces} {ft) {m} (Tans)
ez o sk, e o
6B16 270 5,702.82 1,738.22 15.691
Average length per pipe Naominal welght per pipe
Longitud promedio por {ubo Peso nominat por tubo
i) (m) [(Z10] ficalm)
-
21122 6.438 6.066 9.027
"fhis is to certify that the praduct descrbed here has been manufamure‘d, sampled, tested, and inspecied In accordance with - [Porel presente certificamos que el material aqui descrite ha §ido Tabricado, muestreado, ensayado e inspecc‘rongdo de ..
purchaser order requirements. This cedificale is not a declaration’of origin nor may-it be used as a declaration of origin.. - aciierdo.a los requisitos de su arden de cormpra. Esle certificado no-es, ni puede ser usado, como una declaracién de origen,” . -
INSPECYION COMPANY i

COMPARIA DE INSPECCION

NO:ARLICA

Employee Name: N/A SRR ST QUALITY CERTIFICATION DEPT: - | - . ; CHIEF'OF QUALITY CER.Ti_FICATI.O_N DEPT. .
Co BRI I 'DEPTO. D% CERTIFIGAGION BE GALIDAD. 1+ | " *. RESPONSABLE DEEL' DEPTO. DE CERTIFIDACION DE CALIDAD
Teresa M. Castelld Abraham-="" ¢ 0 00 Rafae! Getiérrez de Velasco Magallanes 5+

This canlificaie is issued by a compLietized system and |t 1 valid with electronic; signature.” Cn tha original oaanTcafe'lha trade-mark green caolared B
"Taneris" is slamped,: In case the owrier of the orlglnal cenlificale would reiease a copy of it, he must attsst lis confornilty to the originat onp taking
-Jupon himsalf the responsibility for any unlawful oz not alidwed use. Any all ion andfer falsil ﬂ will be subjecied io the law. P

Este ceriificada se erite mediante sistema compilanzato.y es:validzdo’-con fimma elecirénica. &1 cerliicade onginal posee impreso el logo
Yeharis color verds, En caso de que & posaedor de{-ceftificado enfregue, Una capia, debera garantizar la conformidad con el onginal haciéndose

resperisibie por cualquier uso ilegal o indebido. CljaTqu'ier'aIIe!a_cibn yio falsiicacién estara sujela aia ley.

FOR03171




